SECTION 9: PARTS

Model G0724 (Mfg. Since 09/11) g

-27-



Main Parts List

REF PART# DESCRIPTION REF PART # DESCRIPTION

1 P0724001 |MITER GAUGE KNOB M6-1 X 20 29-1 [P0724029-1 [MOTOR COVER

2 PWO3M FLAT WASHER 6MM 29-2 (P0724029-2 [IMOTOR FAN

3 P0724003 [MITER GAUGE BODY 29-3 |P0724029-3 |R CAPACITOR 25M 250V 1-3/8 X 2-1/2
4 PS17M PHLP HD SCR M4-.7 X 6 29-4 |P0724029-4 |CAPACITOR COVER

5 PWO05M FLAT WASHER 4MM 30 PB0O2M HEX BOLT M6-1 X 12

6 P0724006 [POINTER 31 PWO3M FLAT WASHER 6MM

7 P0724007 |MITER BAR 32 P0724032 |BASE

9 P0724009 [POWER CORD 18G 3W 72"L 5-15 33 P0724033 |POINTER

10 P0724010 [STRAIN RELIEF STR SNAP-IN 5/8" 34 PWO02M FLAT WASHER 5MM

11 PTLWO2M [EXT TOOTH WASHER 5MM 35 PS19M PHLP HD SCR M5-.8 X 6
12 PSO05M PHLP HD SCR M5-.8 X 8 36 P0724036 |BUSHING

13 P0724013 [MOTOR HOUSING COVER 38 PCAP27M |CAP SCREW M6-1 X 14

14 PR18M EXT RETAINING RING 17MM 39 P0724039 [TABLE

15 G8988 PADDLE SWITCH 40 PWO1M FLAT WASHER 8MM

16 P0724016 [DISC HOUSING 41 P0724041 LOCK LEVER M8-1.25 X 15
17 PCAP26M [CAP SCREW M6-1 X 12 42 PNO1M HEX NUT M6-1

18 PSS31M  [SET SCREW M5-.8 X 8 43 P0724043 [BAG CLAMP

19 P0724019 |FAN 44 P0724044 [SOLID PIN 4.5 X 20MM

20 P0724020 |DUST CHUTE 45 P0724045 [CLAMP HANDLE

21 PSS16M [SET SCREW M8-1.25 X 10 46 P0724046 |SWING BOLT M6 1 X 50
22 P0724022 [DISC 12" ALUMINUM 47 P0724047 |DUST COLLECTION BAG
23 P0724023 [ABRASIVE DISC 12" PSA 100G 48 P0724048 |FOOT RIGHT

24 P0724024 |DISC COVER 49 P0724049 [FOOT LEFT

25 PS08M PHLP HD SCR M5-.8 X 12 50 PHTEK3M [TAP SCREW M3.5 X 8

26 P0724026 [TAP SCREW M4.8 X 12 51 P0724051 PLASTIC PLUG

27 PCAP50M [CAP SCREW M5-.8 X 10 52 P0724052 |PILOT CAP SCREW M5-.8 X 8, 4 X 5 HEAD
28 PK12M KEY 5 X5 X 30 53 PAWO04M HEX WRENCH 4MM

29 P0724029 |MOTOR 1/3HP 120V 1725RPM 54 PAWO5M HEX WRENCH 5MM

-28-

Model G0724 (Mfg. Since 09/11)




Labels

55

Grizzly

Specifications [

Motor: 1/3 HP, 120V, 3.5A
Disc Speed: 1725 RPM
Sanding Disc: 12" PSA

MODEL G0724
12" DISC SANDER

Only operate this machine
with the safety guard in place!

59
REF PART# DESCRIPTION REF PART # DESCRIPTION
55 P0724055 |MACHINE ID LABEL 58 P0724058 |[ARROW LABEL
56 PLABEL-56]FACE SHIELD RESPIRATOR LABEL 59 P0724059 |GUARD LABEL
57 PLABEL-12({READ MANUAL LABEL

AWARNING

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes
off or becomes unreadable, the owner of this machine MUST replace it in the original location
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

-29-

O

Model G0724 (Mfg. Since 09/11)



